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FHA AL BRI 55 S5 BARA IR A 7

Applicant: China Etech Groups Ltd

AL PRI 22 X P 2 RGBT Tl [ A e KT8 — 5 C i 16 4%

Address: 16/F, Block C, 2nd Phase of Central Avenue, Haihong Industrial Area, Xixiang Road,
Baoan District, Shenzhen

X HL L (Test site): IRYITH 22 X P8 2 4 ] et X e v = TAVIX 2 1-4 5 2 51 1&6 1

(1,6/F.,Building 2,No.1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang,
Baoan District, Shenzhen, Guangdong, China)

¥ 5415 . (Report on the submitted sample(s) said to be):

¥ i % FX (Sample Name) ;A H(Lithium battery)
#4 5 (Material) : 502030, 602030, 350906, 401215, 350926

YT A & R A BR A 5] (Shenzhen Baijiaying Technology Co., Ltd.)

AR (Suppli - e A
(Supplier) RYITE 458 GEJRH PR /A 7 (Shenzhen Jinyuzhou Energy Co., Ltd.)

il i% P (Manufacturer) o RIYITIAG R AHE A R 2 7] (Shenzhen Baijiaying Technology Co., Ltd.)
TRYINT 5 22 XA A Sk D XA ol e A #RDYRE
Hotik(Address:) . (4 Floor, Building A, Weixin Industrial Park, Shitou Industrial Area,

Shiyan Town, Baoan District, Shenzhen)

WA H #A(Sample Received Date) : 2019/08/08

T JE #(Testing Period) : 2019/08/08-2019/08/09

PR ZE 3R (Test Requested): WEZ IR —T1. Please refer to next page(s).
WX F7¥% (Test Method): W2 UL F—7l, Please refer to next page(s).
WXL B (Test Result) : HZ 0L N—T. Please refer to next page(s).
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MAFE R ik
Test Requested: Conclusion
LARYE R 25K, ARERRR B4R 4 2006/66/EC S HABITHR 4 2013/56/EU Xk K it

Bh. RIS EIFAITHE. (As specified by client, to determine Lead(Pb), Cadmium(Cd), &
Mercury(Hg) content accordance with European Directive 2006/66/EC and its amendments Pass
2013/56/EU.)

The results sO iR stestreport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
isissued b XSC, this docu ne o \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
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1. . #%. KK S E@Lead(Pb), Cadmium(Cd), Mercury(Hg) content)
FAAT Unit: %,w/w

&R
BRI W7 /158 TR | R A
Test item(s) Test Method/Equipment MDL 1 Limit
£t Lead (Pb) 0.0005 N.D. —
IEC 62321-5:2013

_ . ICP-OES

% Cadmium (Cd) 0.0005 N.D. 0.002
= Wi - IEC 62321-4: 2013+A1:2017 0.0001 ND 0.0005
7K Mercury (Hg) ICP-OES . .D. .
£518(Conclusion) / / B ¥ (Pass) /

£ 1F(Note):

1. MDL =Method Detection Limit 77 E46 H R ;

2. N.D.=Not Detected(less than method detection limit), AAH (/NF 71546 HBR);
3. 0.1%,w/w=1000 mg/kg;

4. “—“<JoHlE Not regulated

FE 318 (Sample Description)
1 R HL I (Lithium battery)

Wi thTsfe:
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TR AFE B (Test Flow Chart)
1. ¥, . 7K (Lead(Pb), Cadmium(Cd), Mercury(Hg))(2006/66/EC)

v o R TR
U, FRE BB E A 8L IONVERRIR, #E, HiE
Sample preparation > »  Add digestion reagent, cover
and weight sample Place it in suitable container container and digest sample
B b TR ICP-OES 43t LU, HH
¢ — Filter, transfer filtrate to
Data process Analyze solution by ICP-OES volumetric flask

¥£ 5 B Bl (The photo of the sample)

AGC-02860-19-08-05-001

SRR R AR T-BE AGC IEAR 518
AGC authenticate the photo only on original report

***?&%%%***
*#% End of Report ***
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